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1. Tén mau : 60x60 GL, Blla
Name of sample
2. M6 ta mau . - MAu thtr nghiém do khach hang Iy miu, tén mau va théng tin mau do
Description khach hang cung cép. / Testing sample was sampled by customer, sample
name and sample information were supplied by customer.
- 30 vién/ tiles
3. 86 lugng mau : 01
Quantity
4. Ngay nhan mau : 04/05/2023

Date of receivin
5. Noi giri miu: CONG TY CO PHAN SAN XUAT VA PAU TU HOANG GIA
Customer ~ ROYAL MANUFACTURE AND INVESTMENT JOINT STOCK COMPANY
Duwimg sb 8, Khu cong nghiép Nhon Trach II - Nhon Phi, Thi tran Hi¢p Phuée,
Huyén Nhon Trach, Tinh Ddng Nai, Viét Nam/ Road No. 8, Nhon Trach II
Industrial Park, Nhon Phu, Nhon Trach District, Dong Nai Province, Vietnam.
6. Thoi gian thir nghidm  : 05/05/2023 — 06/06/2023
Testing duration
7. Phuong phép thur
Test method
ISO 10545-2 : 2018  Ceramic tiles — Determination of dimensions and surface quality
ISO 10545-3 : 2018 Ceramic tiles — Determination of water absorption, apparent porosity,
apparent relative density and bulk density
ISO 10545-4 : 2019  Ceramic tiles — Determination of modulus of rupture and breaking strength
ISO 10545-7 : 1996  Ceramic tiles — Determination of resistance to surface abrasion for glazed
tiles
ISO 10545-11: 1994  Ceramic tiles — Determination of crazing resistance for glazed tiles
ISO 10545-13 : 2016 Ceramic tiles — Determination of chemicals resistance
ISO 10545-14 : 2015 Ceramic tiles — Determination of resistance to stains
8. Két qua thir nghiém  : Xem trang/ See pages 02/04 — 04/04
Test results

PHU TRACH PTN VAT LIEU XAY DUNG TL. GIAM POC/ PP. DIRECTOR
HEAD OF CIVIL ENGINEERING TRUONG PHONG THI NGHIEM
TESTING LAB. AT OR FESTING LAB.
Trin Ngoe SAm

1. Ciic két qua thir nghi¢m ghi trong phiéu nay chi ¢ gid trj dbi véi mau do khéch hing giri dén va khang phai i gidy chimg nhin sin phim,
Test resulls are valid for the namely submitted sample(s) only, and this is not a certificate of product.
2. Tén miu, tén khich hing duge ghi theo yéu cau cta nai giri mau., / Name of sample(s) and customer are wrilten as custanier § request.
3. B) khéng dam bio do md rng duge tinh tr dg khong dém bao do chudn nhin véi hé s phti k = 2, phin bd chudn trong img vai 95 % do tin cdy.
The reported expanded uncertainty of measwrement is stated as the standard uncertainty of neasurement multiplicd by the coverage fuctor k= 2, at 95 % confidence level.
4. Khéng duge trich sao mt phan phicu ket qua thir nghi¢m nay néu khong c6 sy dong y bing vin ban ctia Trung tim Ky thujt 3.
This Test Report shall not be reproduced, except in full, without the written permission by Quatest 3
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Tén chi tiéu
Characteristic

Két qua thir nghiém/ Test result

Blla

1

7 |

3

4 |5

1

6 1 81 9 |

| 1. Kich thude canb/ Length oj’sidesj, mm

Trung binh ctia 4 1in do
dverage

599.8 599.8

599.8 599.8 599.8
|

1 i 1
599,81 599.8 ' 599.8 599.8 599.8
\

Trung binh ctia 10 mdu
Average of 10 specimens

599.8

Kich thude lam viéc
Work size

600.0

D9 léch theo kich thude lam
viée, %

The deviation of the average
size for each tile from the work
size, %

-0,03

-0,03

-0,03

-0,03

-0,03

-0,03 -0,03 -0,03 -0,03 | -0,03

+ 0,3 %

P¢ léch theo kich thudce lam
viée, mm

The deviation, in mm, of the
average size for each tile from
the work size

0,20

020 -0,20

-0,20

-0,20

-0,20 -0,20 -0,20 -0,20 -0,20

+ [,0 mm

2. Chiéu day/ Thickness , mm

Trung binh ctia 4 lan do
Average

94 95 O

Trung binh cua 10 miu
Average of 10 specimens

Kich thude lam vige
Work size

Do léch theo kich thudc lam
viéc, %

The deviation of the average
size for each tile from the work
size, %

0,00

0,00

0,00

0,00 -1,05 0,00
| | 0001

|
0,00 | 0,00

5%

B¢ léch theo kich thudce lam
viéc, mm

The deviation of the average
size for each tile from the work
size, mm

0,00

0,00

0,00

0.00  0.00

0,10 0,00

0,00 |

|
0,00 0.00
\

+ (0,5 mm

3 E)é vudng goc/ Rectangu!ar:ry

Gia tri l6n nhat ctia |4 lan dol
| The greatest value

0,64

0,60 0,52 0,60 049 : 0,47 0,70

0,38 0,70 0,52

+ 1,5 mm

1. Céic két qua thir nghigm ghi trong phiéu nay chi ¢ gid tri ddi vai mau do khdch hang giri dén va khang phai 1a gidy chimg nhin sdn phém.
Test results are valid for the namely submitted sample s) anly, and this is not a certificate of product.
2. Tén mau, tén khich hing duge ghi theo ygu cdu cia noi giri miu. ! Name uhumph (s) and customer are written as customer S request.
3. B khdng dim bao do mé rgng duge tinh tir g khong dim bio do chudn nhan vdi hé so phi k = 2, phin bé chudn tuong fmg vai 95 % do tin cdy.
The reported expanded umun‘unm of measurement is stated as the dmrd;miumurum.') of measurement multiplicd by the coverage Juctor k =2, at 95 %% confidence level.
4. Khong duge trich sao mot phin phiéu két qua thir nghi¢m nay néu khong ¢ sy dong y bing van ban cia Trung tim Ky thujt 3.
- This Test Report v.fm.'.' not .’u u;mu.’uuu’ except m ,f.'f.f mrhrmr rh: uurruapunussmn h\ Quuh St I
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Tén chi tiéu Két qua thir nghigm/ Test result | Blla |

Characteristic 1 [ 2] 3] 4] s 6l 7] 8]9 |10
D¢ léch cua do vudng goc theo ' ' | | | ‘
kich thude 1am viée, % | | ‘
The maximum deviation from o,l1 0,10 0,09 0,10 | 0,08 0,08
the rectangularity, related to | i
corresponding work size, % ‘ i
4. By thang canh/ Straightness of sides

R T 3 T ‘ | \ ‘ 1 i
Gi tri I6n nhdt cta |4 landol o o1 o071 508 007 0,07 -007 007 -007 -0.07 007 | %08 mm
The greatest value i | L 1 ‘ | | T gl |
D¢ léch ctia d¢ thing canh theo | | ‘ :
kich thudce [am viée, % | \
The maximum deviation from | 51 | g0 | 0,01 | 0,01 | 0,01 | -0,01 | 0,01 | -0,01|-0,01| 0,01 | £03%
the straightness of sides, ' ' ‘ | .
related to corresponding work | . .
size, % I | ‘ | ' |
5. D6 phi"mg mét/ Surface flatness
B& mat b ghé, khong thye hién dugce/ The surfaces of samp!e are rough, could not do rhe test
| :

1 0.12 0,06 0,12 0,09| +03%
| .

| |
|
\

6‘;3;? ?e“ L}O“ N/mm’ 360 348 363 353 353 363 376 367 367|367 =20
Modulus of rupture | | i .
Trung binh, N/mm® 353 >22
Average
gi’a‘}ﬁ;’;:;ggif’N 1540 1410 1550 1470 1430 1510 1610 1570 1530 1490| KQD
En:’ng binh, N 1510 > 1000
verage ‘ ] :
D | |
7. Bl L i 594 | 363 506 | 485 5,37 <6,5%
ater absorpti 2 - ] =
Trung binh, % 4.99 3%<Ev<6
Average B ! ‘ i o) % |

8. Do mai mon bé mat

Resistance to surface abrasion ) ‘ ) ]
Giai doan mai xudt hignsy |
phd hay, vong

Abrasion stage at which ' 750 KQb

visinal failure occurred,

revolution - | _ . ) ) )

Loau’ Class 1 7 m B KQb
9. Do bén chdng bam bén, loai/ Resistance to staining, class

16V lodine 5 ! 5 | 5 | 5 | 5 >3

Diu 6 liw Olive oil | 15— 5— 5 | 5— >3
10. Bd bén héa chdt/ Resistance to chemicals

1. Céie két qua thir nghigm ghi trong phiéu nay chi ¢6 gid tri ddi vai miu do khdch hing giri dén va khong phai 13 gidy chimg nhin sin phim.
Test re m.'h are valid for the namely submitted sample (\) only, mm’ this is not a certificate af product.
2. Tén mau, tén khich hing duge ghi theo yéu cau cia noi giri mau. / Name of \nmpn'e (s) and customer are written as custoper S request,
3. b6 khang dim bao do mé réng duge tinh tir dg khdng dim bio do chudn nhin véi hé s6 phi k = 2, phén bé chudn twong tmg viai 95 % do tin cdy,
The rqufultlpwhfuinmc.n‘um.'; of measurement is stated as the standard uncertainly of measurenient multiplied by the coverage factor k = 2, at 95 % confidence level.
4. Khong duge trich sao mét phén phiéu két qua thir nghiém niy néu khéng 6 sy dang y bing van ban cia Trung tim Ky thudt 3,
This Test Report sfmh' not be reproduced, except mﬁrﬂ mffmm the nn.'{m;umms.um h} 3.
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Tén chi tiéu i Két qua thir nghiém/ Test result Blla
Characteristic 1 2|3 4[5 6] 718 9]0

Héa phdm dén dung va Mudi hd boi/ Household chemicals and Swimmi.vr-g_poo! salts B _ j
NH,CI 100 g/L ] A A | A | A | A >B
NaHCIO 20 mg/L A A A A A | 2

A xlt va kiém nong do thap/ Low concemranon of acids and a!ka!zs -
HCI3 % | LA | 1A LA | LA | LA KQP
A xit citrie/ Citric acid 100g/. | LA LA LA | LA LA KQb
KOH 30 g/L. : LA \ LA LA ; LA ; LA KQD

A xit va kiém nong dé cao/ High concentration of acids and alkalis
HCII1S% ' .~ HA HA HA HA HA KQD
Axitlactic/Lacticacid 5% | HA HA HA HA HA KQD
KOH 100 g/L " HA | HA HA HA | HA KQP

L 1. Dé bén ran men,  Khongnit ~ Khongnit ~ Khongnit ~ Khongnit — Khongnit | Khong nit
Crazing resistance ~ Nocrazing | No crazing | Nocrazing = Nocrazing  No crazing | No crazing
12. Chét lugng bé mat, } 100 % (Phan tram vién gach khong bi khuyét tat/ Percentage of tiles S 48 9

Surface quality 1 without defects) -

Ghi chi/ Note :
KQB: khong qui dinh/ Not required
Blfa: Mitrc chi tiéu chat luong theo MS ISO 13006 : 2020 - Gach gém 6p lat ép khd — Nhom Blla

Blla: Quality criteria was specified in MS ISO 13006 : 2020 — Dry pressed ceramic tile — Group Blla

]
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n

=

. Cée két qua thir nghiém ghi trong phiéu ny chi ¢6 gid trj ddi vai mau do khich hang giri dén va khéng phai la sidy chimg nhin san pham.
1 Ep £ P glay B nhy I

Test re \u.’h are valid for the namely submitted sample s) only, umi this is not a certificate of product.

. Tén miu, tén khich hang duge ghi theo y:-u ciu cia noi gii mau. ! Name of sample(s) and customer are written as customer & reqite st

D) khong dim bio do m& réng duge tinh tir d§ khong dim bio do chui in nhn véi hé sé phi k =2, phin b chudn twong (mg véi 95 % 4o tin ciy.
The n_p[u',lun'(lpdli(nrufHH([.'I'(HHH ujnmmnumur is stated as the ﬂ'uudmu'lrmurmm’) of measurement multiplied by the coverage fuctor k = 2, at 95 %6 confidence level,

. Khéng duge trich sao mot phm phleu két qué thir nghigm nay néu khong cé sy dong ¥ bing van ban cia Trung tim K§ thudt 3.

This Te ;f.'?lpmrsfm.’l ot .'u npmdmui except in full, without the writte u;uummun by Quatest 3.
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